saronas. FCC RF Test Report

Report No. : FG491807B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 904.26037 MHz -53.32 dBm -40,32 dB 30,000 MHz 1,000 GHz 1.000 MHz 942.07146 MHz -53.23 dém -40,23 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.72267 GHz -54.15 dBm -41.15 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.70882 GHz -54,09 dBm -41,09 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.94692 GHz -53,67 dBm -40,67 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,05519 GHz -53,44 dBm -40,44 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70068 GHz -43.00 dBm -30.00 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7591% GHz -42,54 dBm -29.54 db
9.000 GHz 13.000 GHz 1.000 MHz 12.74478 GHz -50.58 dBm -37.58 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.73328 GHz -50.66 dBm -37.66 dB
13.000 GHz 19,500 GHz 1.000 MHz 12.40475 GHz -44,49 dBm -31.49 dB 13.000 GHz 19,500 GHz 1.000 MHz 12.49975 GHz -44.75 dBm -31.75 dB
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SGL Count 100/100
(@1 AvgPwr
Limit ¢heck Pabs
_10 &d) 101S JINE ARS PAES
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém
s _ e
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 945,94953 MHz -53,30 dBm -40.30 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.73652 GHz -54.27 dBm -41.27 dB
1.920 GHz 3,000 GHz 1.000 MHz 2,93936 GHz -53.68 dBm -40.68 dB
3.000 GHz 9,000 GHz 1.000 MHz 3.81768 GHz -44.00 dBm -31.00 dB
9.000 GHz 13,000 GHz 1.000 MHz 1276928 GHz -50,55 dBm -37.55 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49775 GHz -44.76 dBm -31.76 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 2 / 3MHz

P v P v
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 937.22389 MHz -53.24 dBm -40.24 dB 30,000 MHz 1,000 GHz 1.000 MHz 921.71164 MHz -53.36 dBm -40.36 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.71091 GHz -54.06 dBm -41.06 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.77094 GHz -54.35 dBm -41.35 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99586 GHz -53,45 dBm -40,45 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.07427 GHz -53.51 dBm -40.51 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70068 GHz -42.34 dBm -29.34 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.75769 GHz -43.50 dBm -30.50 db
9.000 GHz 13.000 GHz 1.000 MHz 12.78678 GHz -50.60 dBm -37.60 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69079 GHz -50.47 dBm -37.47 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.40875 GHz -44,50 dBm -31.50 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49125 GHz -44.31 dBm -31.81de
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Highest Channel / QPSK
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Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 935,28486 MHz -53,42 dBm -40.42 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.67481 GHz -54.17 dBm -41.17 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,99874 GHz -53.62 dBém -40.62 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.81518 GHz -44.69 dBm -31.89 dB
9.000 GHz 13,000 GHz 1.000 MHz 1277378 GHz -50,59 dBm -37.59 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49825 GHz -44.63 dém -31.63 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 2 / 5MHz
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Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 937.22389 MHz -52,91 dBm -39.91 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.76062 MHz -53.10 dBm -40.10 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81544 GHz -54.12 dBm -41.12 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.78522 GHz -54,30 dBm -41.30 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98938 GHz -53,61 dBm -40.61 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.06167 GHz -53,52 dBm -40.52 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70068 GHz -42.10 dBm -29.10 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.75569 GHz -42.91 dBm -29.91 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.72428 GHz -50.41 dBm -37.41 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.73578 GHz -50.45 dBm -37.45 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49825 GHz -44,75 dBm -31.75 dBb 13.000 GHz 19,500 GHz 1.000 MHz 19.49925 GHz -44.69 dBm -31.69 d&
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Highest Channel / QPSK

Date: 23 SEP. 2024 14:58.29
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 903,77561 MHz -53,35 dBm -40.35 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.72687 GHz -54.25 dBm -41.25 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,99550 GHz -53.62 dBém -40.62 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.81068 GHz -43.96 dBm -30.96 dB
9.000 GHz 13,000 GHz 1.000 MHz 1275478 GHz -50,53 dBm -37.53 d8B
13.000 GHz 19,500 GHz 1.000 MHz 19.49725 GHz -44.55 dBm -31.55 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 2/ 10MHz
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Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 807.65367 MHz -53.10 dBm -40.10 dB 30,000 MHz 1,000 GHz 1.000 MHz 961.94653 MHz -53.48 dBm -40.48 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -53.05 dBm -40.05 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.70084 GHz -54,39 dBm -41.39 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98938 GHz -53,46 dBm -40,46 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.07139 GHz -53.02 dBm -40.02 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70118 GHz -42.94 dBm -29.94 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.7511% GHz -42.22 dBm -29.22 db
9.000 GHz 13.000 GHz 1.000 MHz 12.74528 GHz -50.44 dBm -37.44 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.77678 GHz -50.47 dBm -37.47 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.40875 GHz -44,69 dBm -31.69 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49825 GHz -44.87 dBém -31.87 d&
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Highest Channel / QPSK
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Range Low | Range Up RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 915,40980 MHz -53,49 dBm -40.49 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.74786 GHz -54.27 dBm -41.27 dB
1.920 GHz 3.000 GHz 1.000 MHz 1,92018 GHz -53.56 dBém -40.56 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.80118 GHz -43.51 dBm -30.51 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,78528 GHz -50,49 dBm -37.49 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49875 GHz -44.56 dBm -31.56 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 2/ 15MHz
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Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 965.82459 MHz -53,43 dBm -40.43 dB 30,000 MHz 1,000 GHz 1.000 MHz 949.82759 MHz -53.18 dBm -40.18 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -51.05 dBm -38.05 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83307 GHz -54.18 dBm -41.18 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99514 GHz -53,24 dBm -40,24 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.05015 GHz -53.54 dBm -40.54 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70168 GHz -41.87 dBm -28.87 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.74669 GHz -41.38 dBm -28.38 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69929 GHz -50.55 dBm -37.55 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.72978 GHz -50,37 dBm -37.37.d8
13.000 GHz 19,500 GHz 1.000 MHz 19.49625 GHz -44.68 dBm -31.68 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49525 GHz -44.76 dBm -31.76 dB
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Highest Channel / QPSK
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 981,33683 MHz -53,41 dBm -40.41 d&
1.000 GHz 1.840 GHz 1.000 MHz 1,82972 GHz -54.20 dBm -41.20 dB
1.920 GHz 3.000 GHz 1.000 MHz 1,92018 GHz -51.97 dém -38.97 d8
3.000 GHz 9.000 GHz 1.000 MHz 3.79168 GHz -43.48 dBm -30.48 dB
9.000 GHz 13,000 GHz 1.000 MHz 1274778 GHz -50,52 dBém -37.52 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49875 GHz -44.55 dBm -31.55 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 2 / 20MHz
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Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.51004 MHz -53.38 dBm -40.38 dB 30,000 MHz 1,000 GHz 1.000 MHz 917.34883 MHz -53.32 dBm -40.32 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -51.15 dBm -38.15 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.70546 GHz -54,07 dBm -41.07 d8
1,920 GHz 3,000 GHz 1.000 MHz 2.97931 GHz -53,52 dBm -40,52 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.03974 GHz -53.21 dBm -40.21 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70218 GHz -42.72 dbm -29.72 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.74269 GHz -43.54 dBm -30.54 db
9.000 GHz 13.000 GHz 1.000 MHz 12.72328 GHz -50.55 dBm -37.55 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70179 GHz -50.60 dBm -37.60 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49825 GHz -44.63 dBm -31.62 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49725 GHz -44.64 dBém -31.64 d&
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 966, 79410 MHz -53,28 dBm -40.28 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.74156 GHz -54.20 dBm -41.20 dB
1.920 GHz 3.000 GHz 1.000 MHz 1,92054 GHz -43.64 dém -30.64 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.78218 GHz -42.24 dim -29.24 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,72928 GHz -50.45 dBm -37.45 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49775 GHz -44.76 dBm -31.76 d&
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samanias. FCC RF Test Report Report No. : FG491807B
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MFHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0039
40 Normal Voltage 0.0017
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0006
PASS
-10 Normal Voltage 0.0030
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0038
20 Normal Voltage 0.0000
20 Battery End Point 0.0012
Note:
1. Normal Voltage = 4V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage = 4.53V.
2. The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (ShenzZhen) Page Number : A39 of A98
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SPORTON LAB.

FCC RF Test Report Report No. : FG491807B

LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.36 6.06 6.58 PASS
LTE Band 26 / 15MHz / QPSK LTE Band 26 / 15MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 dém Offset 14.00 di Ref Level 30.00 dém Offset 14.00 di
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s=aranas. FCC RF Test Report Report No. : FG491807B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK |16QAM | QPSK | 16QAM | QPSK |16QAM | QPSK |16QAM | QPSK | 16QAM

Middle CH 1.27 1.28 3.00 2.98 4.94 4.94 9.85 9.83 1433 | 14.21 - -

LTE Band 26
Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

Spectrum | = Specmm [=
Ref Level 30.00 GBm  Offsel 14.00 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 14,00 db & RBW 30 kHz
fo Att 30d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT po Att 30.d8 SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max @17k Max
mili] 18.10 dém| mili] 18.10 dBm|
M1 83668180 MHz 836.19230 MHz
20 d8 20
— o 26.00 dB 26.00 dB
0 r \ 1.272700000 MHz 104 1278300000 MHZ
b Qfactor | 657.4 - 654.1
f
o dem: e B 0 dém ‘ -
e 2 2 N
-10 dBm — — -10 dBm ~
P \, —~ Id v
20 dem - - 20 dt e = = ra
T e PEVAVE P v T [
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.6816 MHz 18.10 dBm ndB down 1.2727 MHz ML 1 536.1923 MHz 18.10 dBm ndB down L2783 MHz
T1 1 835.8622 MHz -7.70 dém ndé 26.00 dB T1 1 B35.865 MHz -7.92 dém ndé 26.00 d8
T2 1 37.135 MHz -7.82 dBm  factor 657.4 T2 1 837.1434 MHz -8.02 dBm  factor 554.1
[ )i ) T wa [ i ) QI e
Date: 24.5EP 2024 0226:32 Date: 24 SEP.2024 022712

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

[= Spectrum a
Ref Level 30.00 GBm  Offset 14.00 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 14,00 o & RBW 100 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 19.23 dém| mili] 19.50 dBm|
[ a6 e M1 35.5 W
2048 ; _ 4 836.78770 MHz 046 _ 835.54100 MHz
I e N e VAV Vot NN, 26.00 dB A AT ot 26.00 dB
04 / Bu \ 2.997000000 MHz 104 / Bu A 2.979000000 MHz
- 7 Q factor 4 279.2) ’ T Q factor \\ 280.5
LECL — A 0 dem / \
¥ ‘\ [ 14
10 dam . 1 -10 dBm ’f T
i R - SR ey Lk
20t - - T 28 diim=— S = —
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.7877 MHz 19.23 dBm ndB down 2.957 MHz ML 1 35,541 MHz 19.50 dém ndB down 2,579 MHz
T1 1 834.9955 MHz -6.51 dBm nds 26.00 d8 T1 1 835.0135 MHz -6.83 dBm nds 26.00 da
T2 1 837.9925 MHz -7.28 dBm  factor 279.2 T2 1 B37.9925 MHz -6.42 dBm  factor 280.5
L e J L L J [
Date: 24.SEP 2024 0245:40 Date: 24 SEP.2024 024521
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

rum =

L I ]

Date: 24.SEP 2024 03.04:47

pe
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 17.17 abm| LY 17.44 abm
I 836.76000 MHz 835.09100 MHZ,
20 20
u , ¥__nndB 26.00 dB e . p nd 26.00 dB
o N P | el PP A Y e P A AngE .
o b R B ey 4.935000000 MHz 104 i i i A el ‘éw"/\’ Al \ 4.935000000 MHz|
Q factor 1 169.6) T Q factor \ 169.2
0 d f l 0 d .
i L] T
-1 d —~ X 10 di
u / \ sl
|20 dem- ooy § E—
Y v N
a0
40 d 40 d
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.76 MHz 17.17 dam nd8 down 4.935 MHz ML L B35.001 MHz 17.44 dBm nd8 down 4.935 MRz
T 1 834.062 MHz -9.24 dBm nd8 26.00 dB TL L £34.032 MHz -8.32 dBm n 26,00 d8
T2 1 838.998 MHz -8.95 dam qQ factor 169.6 T2 1 B38.968 MHZ -8.37 dam qQ factor 169.2
Ao L.

L U ]

Date: 24 SEP 2024 03.05.27

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 19.61 dbm)| MI[1] 19.62 dBm
- 835.6410 MHz - e 834.0820 MHz
SNy NP ST PP 26.00 dB A M a] A B 26.00 dB
g Bw \ 9.850000000 MHZ, 104 I B \ 9.830000000 MHZ|
] Q factor \ 84.8) 7 Q factor 84.8
i ! i i
o Fl ’4\. ! ¥
-10 df j‘ -10 d -
-20eAm— - N v 20.d8p—= = A -
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835,641 MHz 19.61 dam nd8 down 9.85 MHz ML L £34.082 MHz 19.62 dam nd8 down 9,83 WHZ
T 1 831.605 MHz -6.77 dBm nd8 26.00 dB TL L 831605 MHz -6.66 dBm nd8 26,00 d8
T2 1 841.455 MHz -5.91 dBm Q factor B84.8 T2 1 B41.435 MHz -6.70 dBm Q factor 84.8
L U J wa L JU J L]
Date: 24 SEP 2024 032353 Date: 24 SEP 2024 032433
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 17.65 dbm)| MI[1] 17.46 dBm
M1 837.4590 MHz I 830.2060 MHz
20 20
X _ndB 26.00 dB ndB 26.00 dB
A £ A AT NP Y A e [ e e ~ .
04 1 ool gy e '\"\ 14.326000000 MHZ| 104 LAl uidline: Y 14.206000000 MHz
7 Q factor 58.5 Q factor 58.4
0 d / \ 0 d ;
| b i
-10d L] ¥ 104 y
7 I T
204 = ’ I
A T - A e e
A v i W VN af e A
a0
40 d -40 de
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.459 MHz 17.65 dBm nd@ down 14.326 MH2 M1 1 B30.206 MHz 17.46 dBm nd@ down 14,206 MHZ
T 1 828.277 MHz -9.07 dBm nd8 26.00 dB TL L £20.397 MHz -8.33 dBm 26,00 d8
T2 1 843.603 MHz -9.58 dBm Q factor S8.5 T2 1 B43.603 MHz -8.11 dBm 58.4

L I ]

Date: 24.SEP 2024 034256

L U ]

Date: 24 SEP 2024 034338
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Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

Middle CH 1.09 1.09 2.73 2.71 4.49 4.50 9.05 8.99 13.46 | 13.52 - -

High CH - - - - - - - - 13.40 | 1352 - -

LTE Band 26
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Spectrum T Spectrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.09 dBm| 18,94 dBm|
20 g8 1 836.93920 MHz 20 d8 836.18950 MHz
VNN T PR e e 1 1.090909091 MHz . e 1.086111888 MHZ
10 di i 10 d 7
I I
0 dBm- < - 0 dém i e
10 dBm — . -10 dam — -
! \ S k
-30 dBm -30 dém
-40 dBm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 835.9302 MHz 18.09 dBm ML £36.1695 MHz 18.34 dBm
T1 1 835.95455 MHz 11.32 dém Occ Bw 1.090905091 MHz T1 1 835.96014 MHz 11.58 dém Occ Bw 1.088111B88 MHz
T2 1 837.04545 MHz 12.28 dBm T2 1 837.04825 MHz 9.48 dbm
L L J L L J -
Date: 24.5EP 2024 0226:18 Date: 24 SEP.2024 022658

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

Spectrum T Spectrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 19.59 dBm| X ™Il 19.61 dBm|
20 g8 e 836.09240 MHz 20 d8 i 836.11040 Mz
i 2.727272727 MHz e 2.709290709 MHz
10d 1 104 7 |
0 dom: : 0 dam £ \l
[ \
10 dBm ¥ -10 dBm - T
A~ \ |
~ Js \, o ¥an
|20, d8m; = I . 20 S —]
-30 dBm -30 dém
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 835.0924 MHz 19.59 dBm ML 35.1104 MHz 19.61 dBm
T1 1 835.12737 MHz 12.42 dBm Occ Bw 2.727272727 MH2 T1 1 835.13936 MHz 13.15 dBm oce Bw 2.709290709 MHZ
T2 1 937.85465 MHz 13.56 dBm T2 1 83754865 MHZ 12.75 dBm
( Il ) U T e [ | ] )
Date: 24.SEP 2024 0245.26 Date: 24 SEP.2024 024807
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

pectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.49 dBm) ™M1[1] 17.17 dBm)
- 835.73100 MHz - a1 835.86100 MHZ,
EN Y | o OgcBw T2 4.485514486 MHz X Occ Bre 4.495504496 MHZ
A PRSI el PPN A M| NP Ao o,
wd 4 - 10 d
od I \ 0 di
] | \
-1 d 10 di -
4 / ‘LL
204 = 20 oM i = 7
i A L, o i L
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.731 NMHz 17.49 dam ML L 35,851 MHZ 17.17 dam
T 1 834.25225 MHz 12.43 dBm Oce Bw 4,485514456 MHz TL L 834.25225 MHz 11.64 dBm Oce Bw 4.495504496 MHz
T2 1 838.73776 MHz 12.77 dam T2 1 838.74775 MHz 12.56 dam
L U J L JU J L]
Date: 24 SEP 2024 030433 Date: 24 SEP 2024 030513

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1888 dBm) ™M1[1] 18.62 dBm)
94,7020 ¥ a1 ac W
- 834.7820 MHz - _ 1 _ 839.9170 MHz
R eV 050040051 MHz Ao o Qe B e T £.991008991 MHz
10d - 10 df i T
L { |
o d | ) 0 di
i \ ]
-10 d - \‘ -10 de 7
|
o (- ~
2B,dBm L
e e
= 30
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,782 MHz 18.88 dam ML L 30,317 MHz 18.62 dam
T 1 9319845 MHz 13.55 dBm Oce Bw 9.050943051 MHz TL L £32.0245 MHz 13.02 dBm Oce Bw £.991008991 MHz
T2 1 84103585 MHz 12.52 dam T2 1 8410155 MHz 12.73 dam
L U J wa L JU J L]
Date: 24 SEP 2024 0323:39 Date: 24 SEP 2024 032420
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.91 dBm) ™M1[1] 16.75 dBm)
- 1.0890 MHzZ - w1 839.0470 MHz
e REEBY o T 13.456543457 MHz LEW T B} 13.516483516 MHz
v ] bild iatendil % AU WY
10d T 104 -
\ /
od 0 d
! / \
-tod - Z10d f L
/ \ \
20 dBm— = T - 20 d -
e S NAN g b e
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 833.083 MHz 17.91 dam ML L £30.047 MHZ 16.75 dam
T 1 829.7567 MHz 12.75 dBm Oce Bw 13.456543457 MHz TL L £29.7268 MHz 12.86 dBm Oce Bw 13.516483516 MHz
T2 1 843.2133 MHz 11.97 dom T2 1 843.2433 MHz 13.13 dam
L U J L JU J L]
Date: 24 SEP 2024 03 42:42 Date: 24 SEP 2024 034322
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Report No. : FG491807B

High Channel / 15MHz / QPSK

High Channel / 15MHz / 16QAM

Spectrum i Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30de SWT  253ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
18.05 dBm 17.19 dBm)|
" 827.7460 MHz N 829.0350 MHz
= 13.996605397 MHz @ N 13.516483516 MHz
P S A
10 di 10 d T l
0d8 0 d + L
]
-10 dBm -10 dém " g
20 dBm — \ 20 dom | -
P [ T S P S FECEY SVEN P
o e’ Y Yy o v
-30 dafd -30 dém
o e
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 40,0 MHz CF 824.0 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 827.745 MHz 18.05 dam ML £20.035 MHz 17.19 dam
T1 1 817.2867 MHz 12.75 dBm Oce Bw 13.396603397 MHz T1 L 817.2567 MHz 13.30 dBm Oce Bw 13.516483516 MHz
T2 1 830.6833 MHz 12.90 dam T2 1 830.7732 MHz 11.99 dam
~r
~ I 4 JL 4 -

Date: 24.SEP 2024 020730

Date: 24 SEP 2024 020825
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

)

Ref Level 23.00 dBm  Offset 14.00 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Spectrum

Ref Level 23,00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

(@1 avgPwr

Date: 24.SEP.2024 02.17.49

Date: 24.SEP.2024 02.28:18

20 dbiiGhack m 7y | SPURIRHECHBIEKABS ks
Line _$PURIOUS INE_ABS PABS / \ Line 'PI{IH‘{ JUS_LINE_ABS, PASES

10 dem ] l\ 10dem M

0 dém |\L 0 dBm f‘

-10 dBm -10 derm

| SPURIOUS_LINE_ABS_ L {

-20 dém J \‘ -20 dem—iy H

-30 dBm Fa 30 dnrjhwj H

-40 dBm \\"/ \;‘}(GB" W

S IS

50 dBm - —— e 50 dBm o ——

-60 dam -60 dem

70 dBm 70 dem

Start 815.0 MHz 3003 pts stop 826.0 MHz | || Start 847.0 Mnz 3008 pts Stop 860.0 Mz

purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions

__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,99600 MHz -45.82 dem -33.82 db 547.000 MHZ 549,000 MAzZ 100,000 kHz 546.72927 1MHZ 22.62 dbm 7 30 08
£23.000 MHz 824,000 MHz 20.000 kkz 923,99550 MHz -19.11 dém “6.1lde 849,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -19.26 dBm -6.26 d8
£824.000 MHz 826,000 MHz 100,000 kHz 824,24076 MHz 22.64 deém -7.36 dB 50,000 MHz 850.000 MH2 100.000 kHz BE50.00500 MHzZ 46,86 dBm —33.86 dB

e ——
.
Il re. N TIin &

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P

um

Ref Level 23.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

um

Ref Level 23,00 dém
SGL Count 100/100

Offset 14.00 di Mode Auto Sweep

Date: 24, SEP.2024 02-23:20

Date: 24 SEP 2024 02:33:50

@1 AvgPwr (@1 dvgPwr
20 dbieitFhack 5 RIRECHBEKABS VT
Line _$PURIOUS INE_ABS PABS M"'\‘V\ WW[FHH INE_ABS PASS
10 dBm fr‘ I \‘
0 dBm {' \ T
-10 dam -10 dBm ;
| SPURIOUS_LINE_ABS_ H
-20 dem . 20 gBm
d } e 30 de l\
-30 dem - -30 dBm
=] =
-40 dem -40 dBm
’),.—/ =
» A
L e,
-50 dam = -50 dBm ——
-60 dém -60 dBm
-70 dBm -70 dBm
Start 15,0 MHz 5003 pts Stop 826.0 MHz | |[ Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 822,98801 MHz -30.04 dém -17.04 dé §47.000 MHz §49.000 MAz 100.000 kHz 847.92208 MHz 15.56 dBm -14.44 dB
523,000 MHz £24.000 MHz 20.000 kiz 82399550 MHz -25.66 dém -12.66 d8 §49.000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -27.54 dBm -14.54 dB
524.000 MHz 526,000 MHz 100,000 kHz 524,78222 MHz 15.27 dBm -14.73 dB 850.000 MHz 860,000 MH2 100,000 khz R5003457 MHz 30,49 dBm Z17.45 dB
'
)i i )
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Report No. : FG491807B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=)

Ref Level 23.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 23,00 dém Offset 14.00 db
SGL Count 100/100
(@1 avgPwr

Mode Auto Sweep

Date: 24, SEP.2024 021855

@1 AvgPwr
20 dbimitdhack 5 . | SPURIMECHBIEKABS_ FTy T
Line _$PURIOUS_} INE_ABS PABS J‘J \ Line 'I-'Ile‘{ JUS_LINE_ABS, PASS
10 dBm f 10 dBm B
[
-10 dBm | -10 dBm
| SPURIOUS_LINE ABS_ H‘ ’ﬂ '
-20 dem [ “ 20 dBm ll
-30 dem M\ -30 dipn Y
-40 d@m w -andem 5
L, T
-50 dBm — — = -S0 dem =) —
-60 dam -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,00600 MAz -46.68 dBm -33.68 06 847.000 MHZ 840,000 M2 100 000 kHz 848.71728 MHZ 22,61 dBm .55 08
523.000 MH2 | B4.000 MHz 20.000 kiz £23,99550 MHz -18.54 dém -5.54 db 849,000 MHz 850,000 MHz 20,000 kHz 849,01748 MHz -16.33 dBm -3.33 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.27273 MHz 22.47 dBm ~7.53 dB& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -46.70 dBm -33.70 dB
S
Y
I - M TN &

Date: 24.SEP.2024 02.29:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, SEP.2024 02:2214

ﬂé}' Spectrum
Ref Level 23.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 23,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 Avgrwr
20 dbmi Gk m | SPUBIAWEGHBEKABS VT
Line _3PURIOUS_} INE_ABS PAES " Ling, LhPURIDUS_LINE_ABS PAES
10 dBm / ml 10 d?' \\
0 dBm | \ 0 den i
-10 dBm -10 dpm -
| SPURIOUS_LINE_ABS_ k
-20 dBm M ;33 Bm L-
30 dem W -30 dm w"‘“ﬁvj'\\“
-40 darm — -40 dem o
-50 dam = 4 P,
I —— -50 dem —
-60 dBm -60 dem
0 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_| |[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -30.58 dbm -17.58 d& 847.000 MHz 849,000 MHz 100.000 kHz 54785614 MHz 15.09 dBm -14.91 d&
822.000 Mz | 824.000 Mz 20.000 ki £23,99550 Mz ~25.72 dom 127248 849.000 MHz  850.000 MHz 20,000 kHz 849,00050 MHz ~24.76 dBm -11.76 de
524.000 MHz 826,000 MHz 100,000 kHz 824,40060 MHz 14.87 dBm -15.13 d8 BE0.000 Mz 560,000 M 150.000 ke 55007493 Wi 3160 dam o en dn
Y
I J1 "

Date: 24 SEP 2024 02:32:43

Sporton International Inc. (ShenzZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24.SEP.2024 02.2001

Date: 24.SEP.2024 02.30:30

ﬂé}' =] um
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 2 | SPURIMECHBEKABS_ VT
Line _$PURIOUS_| INE_ABS PASS / \ Line 'ulfm\{ US_LINE_ABS PASS
10 dem [ \ 10 dém { "
0 dém [ |L 0 dem J
-10 dBm -10 derm
| SPURIOUS_LINE_ABS_ Tlu {I
-20 dBm H\ 20 dem
30 dem = 30 co]
[ \ A
-40 dBm —\\“J ﬁ,&‘arr \I
50 dem L 50 dem =
- [prne?™ ou] —
-60 dam -60 dem
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -47.55 dem -34.55 dB 847.000 MHZ 849,000 MHZ 100 000 kHz 848.71120 MHz 2168 dBm .92 0B
523.000 MH2 | B4.000 MHz 20.000 kiz £23,99550 MHz -21.09 dém -8.09 db 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -20.61 dBm -7.61 d8
£24.000 MHz 526000 MHz 100.000 kHz 824.25874 MHz 21.76 dem -6.24 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -47.59 dBm -34.59 db
S
T
I - M TN &

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, SEP.2024 02:21:08

Date: 24 SEP 2024 02:31:36

ﬂé}' Sp um
Ref Level 23.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 23,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
20 deiitdhack A | SPURIGHECHEEKABS ks
Line _3PURIOUS_} INE_ABS PAES Line _$pURIDUS_LINE_ABS PAES
10 dBm 10 dBrfi \ T
0 dBm / \, 0 dEn‘/ \
-10 dBm: \ -10 dpm 1
| SPURIOUS_LINE_ABS_ H l
-20 dom # \ 20 gom
30 d&m M -30 dBm R
-40 darm -40 dem Vi
o)
50 dBm — -50 dem
-60 dBm -60 dem
0 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious E'“i;Siml'; | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs Alimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -33.86 dBm -20.86 d& 847008 Mrz | 843,600 Mz 100.000 kHz 54553041 WFZ 13.04 dBm -mwl
822.000 Mz | 824.000 Mz 20.000 ki 82399550 Mz ~26.70 dim -13.70 d8 849.000 MHz  850.000 MHz 20,000 kHz 849,00250 MHz -27.63 dBm -14.83 dB
524.000 MHz 826,000 MHz 100,000 kHz 824,73227 MHz 13.74 dBm -16.26 dB BE0.000 Mz 560,000 M 150.000 ke 55001499 Mie ~35.07 dam oo 7 dn
Y
) i )
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SPORTON LAB.

FCC RF Test Report Report No. : FG491807B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

)

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

Date: 24, SEP.2024 023658

Date: 24.SEP.2024 02.47:26

@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGIECHBEK PAES

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P ‘p‘! 20 gbine {F\ 5
10 dem \‘ t iodem !
|
08 k 0 dem ] -
-10 dBm \l -10 dBm.
SPURIOUS_LINE_ABS J
-20 dBm i | -20 dBm t \
-20 dBm /JI \\M -30 dg, WVJ 1
W\, A\ '
-40 dem A i M‘-’“ \\
-50 dam = f‘ — -50 dem wj\ f\
N B, [ U

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,96404 MHz -42,39 dém -29.39 de 846.000 MHz 849.000 MHz 100.000 kHz 848,74675 MHz 22.39 dBm -7.61 dB

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -17.61 dBm -4.61 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -17.36 dBm -4.36 dB

824.000 MHz 827.000 MHz 100.000 kHz 824.24126 MHz 23.04 dBm -6.96 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -42.37 dbm -29.37 db

e ——
Y
i - i t Ve

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem | WL .
0ds {{ \! dem
-10 dBm - -10 dBm .
SPURIOUS_LINE_ABS If
20 dem l 20 dim J.
-30 dBm R -30 dem
[ ey i, J T
40 dBm e 40 dem .
d P .
50 dBm — 50 dem —
-60 dBm 50 derm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 921,62138 Mhz -20.12 dem -16.12 d 846.000 MHZ 849,000 MHZ 100 000 kHz 847 04446 M2 11.57 dbm 16.43 08
523.000 MH2 | 694,000 MHz 30.000 kHz £23,99550 MHz ~29.57 dbm -16.57 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -29.26 dBm -16.26 dB
824.000 MHz B27.000 MHz 100.000 kHz 82573077 MHz 11.18 dém -18.62 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -30.76 dBm -17.76 dB
T
I 1 P

Date: 24, SEP.2024 02:42:29

Date: 24 SEP 2024 02:52:57

Sporton International Inc. (ShenzZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=)

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Date: 24, SEP.2024 02:38.04

@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGHECLinEk PABS

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P {A\ 20 ghine !‘\ 5
10 dém ‘ 10 dBm }
|
ods 4 0 dem f -
-10 d8m \‘ -10 dBm i
SPURIOUS_LINE_ABS
-20 dem J \ -20 dBm : H
-20 dBm H wa\{\ -30 dgy Wﬂ
-40 dem uﬂ‘ IWAVA M’ \
nl A \
50 dem LN LA 50 dém .,,JJ‘\ A
IV I -

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,96404 MHz -41.57 dBm -28.57 de 846.000 MHz 849.000 MHz 100.000 kHz 848,73177 MHz 22.62 dBm -7.38 dB

823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -17.40 dBm -4.40 dB 949,000 MHz 850.000 MHz 30,000 kHz 240,00050 MHz -17.07 dBm -4.07 dB

824.000 MHz 827.000 MHz 100.000 kHz 824.24426 MHz 22.80 dBm -7.20 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -43.46 dbm -30.46 dB

e ——
T
i - i t Ve

Date: 24.SEP.2024 02.48:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, SEP.2024 02:41:23

=] se um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit fheck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PAES JL
1R
10 dBm » i
f {
0 dB f | dem. t
-10 dem - -10 dem !
SPURIOUS_LINE_ABS JI \
-20 derm 20 dBm
30 dBm ! J' -30 dBm J‘
[
L b} M ‘__\\
40 dem - -40 dBm
4/
-50 dBm , '
— S0 dem e
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz_||[['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,96404 MHz -28.44 dBm -15.44 d& 846.000 MHz §49.000 MHz 100.000 kHz §46.39111 MHZ 11.54 dBm -18.45 d&
523.000 MH2 | 694,000 MHz 30.000 kHz £23,59550 MHz -29.42 dbm -16.42 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00250 MHz -29.38 dBm -16.38 dB
£24.000 MHz 527000 Mtz 100.000 kHz 82506044 MHiz 10.70 dBm -19.30 dB 850.000 MHz 860.000 MHz 100.000 kHz £50.00500 MHz -29.55 dBm -16.55 dB
Y
i J1 "

Date: 24 SEP.2024 02:51:51

Sporton International Inc. (ShenzZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=)

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

Date: 24,.SEP.2024 023910

@1 AvgPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P (‘ 20 GB;.[.I‘P f 5
10 dem \ 10 dBm ,{ :
|
o dd ’ \\ 0 dem ] -
-10 dBm -10 dBm. {
SPURIOUS_LINE_ABS #J
20 dBm m -20 dBm f
-20 dBm J} T -30 deém }\/WA \
-40 dem m FAWA Mnk
n
) Nar N
S0 dem ~ I I — v -50 dem v —_
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -42.83 dém -30.83 de 846.000 MHz 849.000 MHz 100.000 kHz 848,76474 MHz 21.46 dBm -8.54 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -20.80 dBm -7.80 d& 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -19.73 dBm -6.73 dB
824.000 MHz 827.000 MHz 100.000 kHz 824.25024 MHz 20.93 dBm -9.07 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -43.78 dbm -30.78 dB
e ——
Y
i ] i [ ]

Date: 24.SEP.2024 02.49:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 24, SEP.2024 02-40-16

=] se um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
A ' ; ABS Line _§PURIOUS_LINE_ABS PAES
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm f \ e —
o { ol ‘
[
I
-10 dam | Hl-10 dom !
SPURIOUS_LINE_ABS f l
-20 derm l 20 dBm J.
-30 dam -30 dem
g Lo ey \f,,%'_"d' ‘-\_ﬁ_\
-40 dem -40 dem
-50 dBm p— = -50 dBm
A I —
60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz_||[['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,98801 MHz -29.49 dém -16.49 d& 846.000 MHz §49.000 MHz 100.000 kHz §46.39111 MHZ 1017 dBm -19.83 d&
523.000 MH2 | 694,000 MHz 30.000 kHz £23,59550 MHz ~28.57 dbm -15.57 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -29.31 dBm -16.31 dB
824.000 MHz B27.000 MHz 100.000 kHz 825.84466 MHz 9.76 dBm -20.24 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -29.52 dBm -16.92 dB

i

Date: 24 SEP 2024 02:50:45

Sporton International Inc. (ShenzZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

)

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKARS PAES

L . 3 ABS Line _$PURIOUS_LINE_ABS PABS
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P (RR 20 dbime ‘lﬂ
10 dem / ’I 10 dBm: #
|
ods H \\ 0 dém j \
-10 d8m t -10 dBm \
SPURIOUS_LINE_ABS rr( +
-20 dBm ﬂ -20 dBm ﬂ’ .\
-30 dBm P
7 30 R
f J AVAN( I EANF
-40 dém 40 dB e
A B N SN
-50 dem ") -50 dem =
I | I

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,19680 MHz -432.30 dém -30.30 de '844.000 MHz 849.000 MHz 100.000 kHz 848,64286 MHz 22.78 dBm -7.22 dB

823.000 MHz 824,000 MHz 50.000 kHz 823.97952 MHz -17.97 dBm -4.97 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,00050 MHz -16.99 dBm -3.99 dB

824.000 MHz 829.000 MHz 100.000 kHz 82436214 MHz 22.41 dBm -7.59 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,10430 MHz -43.61 dbm -30.61 dB

e ——
Y
i ] i [ ]

Date: 24, SEP.2024 02.56.04

Date: 25.8EP.2024 09:35:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, SEP.2024 03:01:35

5P um u%;‘ Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 dhine
10 dbm {dw e ey IIQWWWM
0ds f )\ dem
-10 dem 10 dem i
SPURIOUS_LINE_ABS ) L L
-20 dem r 20 dBm L
-30 dem -30 dem
o NN NP, W e
W”“-»-.._\
-40 dBm -40 dBm
L -
o -50 dBm -
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | |[I'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,94805 MHz -31.06 dém -18.06 d& 544.000 MHz 849.000 MAz 100.000 kHz 844.84166 MHz 10.00 dBm -20.00 db
823.000 Mrz | 82+4.000 Mz £0.000 kHz 823,58382 MHz -28.21 dém -15.21.d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00050 MHz -28.92 dBm -15.92 dB
£24.000 MHz 529000 MHz 100.000 kHz 825.01149 MHz 9.40 dBm -20.60 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -32.23 dBm -19.23 dB
Y
I 1 P

Date: 24 SEP 2024 0312:03
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TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24222

Page Number : A52 of A98




SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 26 /

5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 25.SEP.2024 09.29.57

Date: 25.8EP.2024 09.33:48

um = *
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
| 3 3 ABS Line _$PURIOUS_LINE_ABSs PABS
20 ghilie ~FPURIOUS_LINE_ABS P - 20 ghine ?-.
10 dBm / \l 10 dBm fl
0 de , L\“ 0 dem ‘ H
-10 d8m -10 dBm. liqr |
SPURIOUS_LINE_ABS Nf +
-20 dem lh’h -20 dBm MH“, h
-30 dBm H -30 dam {
Lol | Anli L oall T
40 derm. ‘l"] - WM’I 10"t .MN | |
a \“W\.
50 dem L WM 50 dém AN =
S Bty | T ———
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
15.000 MHz 823,000 MHz 100.000 kHz 822,17283 MHz -43.07 d&m -30.97 d& 544.000 MHz 849.000 MHz 100.000 kHz 848.65784 MHz 22.17 dém -7.83 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.98751 MHz -17.18 dBm -4.18 dB 349,000 MH= 850.000 MHz '50.000 kHz 340,00643 MHz ~16.92 dBm -3.92 dp
824.000 MHz 829.000 MHz 100.000 kHz 82435714 MHz 22.07 dBm -7.93 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.81415 MHz -44.34 dbm -31.34 dB
e ——
T
i - i t Ve

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, SEP.2024 03:00:29

Date: 24 SEP 2024 03:10:57

5P um u%;‘ Spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit fheck PAES | SPURIGUE CHANEKABS PABS
d 3 3 ABS Lt SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 dhine
10 dBm /WM TS [P P, .,u«.m_._‘,m.‘\ 1%\'*»«me
0ds f - dem
-10 dem ! \ 10 dBm
SPURIOUS_LINE_ABS J ‘ \
-20 derm [ 4 ([l20 cem \
-30 dam -30 dem :
e T wﬁ_m\‘
-40 dBm -40 dBm -
- -50 dem —
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,96404 MHz -30.26 dém -17.26 de 844.000 MHz 849.000 MHz 100.000 kAHz 544.32717 MHz 9.05 dBm —20.95 db
523.000 MHz 824,000 MHz 50.000 kHz 823,99451 MHz -28.67 dBm -15.67 dB 545,000 MHZ 850,000 MHz '50.000 kHz 40 00350 Mie o5 40 dBm i
e oM CroANeliL 25 100.000 khz ot dsios Mz 9.76 dam -21.24 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.08492 MHz -31.81 dBm -18.81 dB
Y
) i )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 26 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=)

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
s 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS P [,\ 20 gbine -
10 dBm /l ) 10 dBm "
o J \q 0 dem JI \
-10 dBm / - -10 dBm. ) b
SPURIOUS_LINE_ABS ""'1 ;
-20 deém i -20 dBm {
AN o[l
-30 dBm J‘ { ]ﬁ J -30 dBm il \‘
o v VN Yl
- Y . N T !
I’LLQJ :
-50 dBm W — A, -50 dem L A S
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -42,35 dém -29.35 de '844.000 MHz 849.000 MHz 100.000 kHz 848.64785 MHz 20.70 dBm -9.30 d&
823.000 MHz 824,000 MHz 50.000 kHz 82399750 MHz -17.60 dBm -4.60 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,00748 MHz -17.76 dBm -4.76 dB
824.000 MHz 829.000 MHz 100.000 kHz 82434216 MHz 21.34 dBm -8.56 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,79421 MHz -44.73 dbm -31.73 dB
e ——
Y
i - i t Ve

Date: 24, SEP.2024 025817

Date: 24.SEP.2024 03.08:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]’r 1

Date: 24, SEP.2024 02:5923

i

Date: 24 SEP.2024 03:08:51

5P um u%;‘ Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine
10 dem 10 dem,
o I ,M i e R
0ds ” 1 dem
-10 dBm (10 dem
SPURIOUS_LINE_ABS j k \
20 dem I F20 dem ¥
-20 dBm r"'lw of -30 dBm an;\
-40 dem — 40 dem I
" .
50 dBm— = 50 dem
S
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | |[I'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | _Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,91608 MAz -31.08 dem -18.08 d& 844.000 MHZ 849,000 MHZ 100 000 kHz 845 35115 Mz 815 cbm 1.8 08
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,53550 MHz -28.51 dém -15.61.d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00050 MHz -29.18 dBm -16.18 dB
£24.000 MHz 529.000 MHz 100.000 kHz 824.79570 MHz 7.83 dBm -22.17 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -32.47 dBm -19.47 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Lo || ] um mv:
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
B 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P \ 20 gbine s ﬂ
10 dem ‘ \ 10 dBm: T ‘l
ode ‘ 0 dem | T
| 1 rjl
-10 dem F"‘ ! -10 dBm —
SPURIOUS_LINE_ABS ﬂ h‘h \.
20 dem 20 dim !
T % \
-20 dBm ’ |||1 -3p dem P T
i I | ol | \
40 dBm 5 LA R ALh A
A ,J‘F VN VAP AN AN AN WLV e W'»._T\
50 dam s 50 dem e
“—
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts StE 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz §23.000 MHz 100.000 kHz §20.19880 MHz -43.62 dBm -30.62 d& §30.000 MHz 849.000 MHz 100.000 kHz §46,44555 MHz 21.88 dBm -8.12 dB
823.000 MHz 524.000 MHz 100.000 kHz 823.99051 MHz -17.32 dBm -4.32 dB 349,000 MH= 850,000 MHz 100,000 kHz 340.01048 MHz 217,49 dBm 4.4 dp
824.000 MHz £34.000 MHz 100.000 kHz £24.58442 MHz 22.65 dBm -7.35 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,50450 MHz -44.80 dBm -31.80 dB
T
i - i t b

Date: 24.SEP.2024 031511

Date: 24.SEP.2024 03.25:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
¥ . ' abs Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
N‘"v‘vuﬂv‘buwwv—dm-‘v—v—ﬁ\%nfpw%,\ Provvorir it Mo g wwmm*vww-\.-_vw\
0 dB \ 0 gem l
-10 dBm -0 dem
SPURIOUS_LINE_ABS ‘ l
-20 dBm k 20 dBm |
-30 dBm 7 JE \\
U R MM"“"‘W\
dBm -40 dBm
-50 dem -50 dem:
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,83616 MHZ -33.66 dBm -20.66 05 539,000 Mz | 849,000 Mz 100,000 Kiz 342 05105 Mz T 25,25 0B
523.000 MHz | B94.000 MHz 160.000 khz 823,59252 MHz -31.31 dBm -18.31 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,00849 MHz -32.78 dBm -19.78 dB
824.000 MHz B34.000 MHz 100.000 kHz 827.31169 MHz £.24 dBm -23.76 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.,40460 MHz -35.57 dbm -22.57 dB
T
I 1 P

Date: 24, SEP.2024 0320042

Date: 24 SEP 2024 03:31:10
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24, SEP.2024 031617

Date: 24.SEP.2024 03.26:45

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P ,\ 20 dhine s ﬂ
10 dBm ‘ l 10 dBm: T l
0dB ) \‘ 0 dem ! \
-10 dBm [ -10 dBm Jj T
SPURIOUS_LINE_ABS ') \q |‘J lr
-20 dem f v -20 dBm " "l
-30 dBm ]\‘ -3 dem
!
40 dem J‘ l\ - \ i A ~ :’l‘w% ﬂ. f\ _\‘p
f.\ )J«” \"‘”\'Jv U M Mo VAN Yo LTV a7
50 dem - 50 dBm L -
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 820,20679 MHz -44.07 dBm -31.07 de $30.000 MAZ | 849.000 MHZ 100,000 kiz T 2244 dBm _7WI
923.000 Mrz | 824,000 Mz 160.000 khz 523, 98651 Mz -17.38 dém -+.38d8 849,000 MHz 850,000 MHz 100,000 kHz £49,01049 MHz -16.60 dBm -3.60 dB
£24.000 MHz 534.000 MHz 100.000 kHz 524.61439 MHz 22.19 dem -7.81 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -41.59 dBm -28.59 dB
T
I - N T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dBm 10 dBm
o I s ot s ATy e 'V"W““ B Rt e T L PP m-«\
0 dB \ 0 pem ‘
-10 dem ! {0 dem
SPURIOUS_LINE_ABS | k ! I
20 dem - -0 dBm ;
i | \
-30 dBm "0 dem Ll
V-,
40 dBm [~
-50 dem -50 dem:
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,74026 MRz -32.60 dem -19.69 d& '839.000 MHZ 849,000 MHZ 100 000 kHz 84113287 MHz 500 cbm o410 0B
523.000 MHz | B94.000 MHz 160.000 khz £23,59550 MHz -28.61 dim -15.61.d8 849.000 MHz  850.000 MHz 100,000 kHz 849,00450 MHz -31.13 dBm -13.13 dB
824.000 MHz B34.000 MHz 100.000 kHz 825.71320 MHz £.04 dBm -23.06 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.41458 MHz -34.70 dBm -21.70 dB
Y
I 1 P

Date: 24, SEP.2024 031936

Date: 24 SEP 2024 03:30:04

Sporton International Inc. (ShenzZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬂé}' =] um

Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS

d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P \ 20 dhine s ﬂ
10 dem ‘l 10.dem T l
0de | T 0 dem ,‘
IR [
-10 dBm E\p -10 dBm *
SPURIOUS_LINE_ABS '.J \, L.
20 dem ]' 20 dim \‘
-20 dBm f‘ 1N [\ -3 dBrrlr\ fr 1
40 dam l\, i l\ jﬂ . u\@@ A Ir\r - an
A _,M ! L\/‘\‘“"'L.J"U ULy» WAL B k\_ o S A N h
50 derm - “ -50 dem
"

=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 920,19081 MAz 45,58 dem -32.59 de 539,000 MHZ 849,000 MHZ 100,000 kA2 a:?mg T 51,51 dbm —aWI

923.000 Mrz | 824,000 Mz 160.000 khz 52399351 Wiz -17.68 dém -+88.dB 849,000 MHz 850,000 MHz 100,000 kHz 849,02747 MHz -19.32 dBm -6.32 dB

£24.000 MHz B34.000 MHz 100.000 kHz 824.59441 MHz 21.26 dem -6.54 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -47.20 dBm -34.20 dB

T
I - N T

Date: 24, SEP.2024 03:17.23

Date: 24.SEP.2024 03.27:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, SEP.2024 031829

Date: 24 SEP 2024 03:28:58

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
r‘"’"‘*""""’“"""""’“"" iAo s g Py A P AR AP AN, i i i
0ds \ 0 fem
-10 dBm | -10 dBm ‘
SPURIOUS_LINE_ABS ’ \ l
20 dem -0 dBm L
/ | L
-30 dBm ) 30 dom LN
[ L P,
-40 dBm—t— 40 dBm b =
-50 dem 50 dém ™
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,36404 MHz ~34.30 dém -21.30 d& 539,000 Mz | 849,000 Mz 100,000 Kiz EPERERTERT 506 cBm _mml
£23.000 MHz 824,000 MHz 100,000 kHz 823,99650 MHz -30.73 dém -17.73 dB 549,000 MHz 850,000 MHz 100.000 kHz 340 01340 MHz 30 95 dBm 1795 de
£24.000 MHz 534.000 MHz 100.000 kHz 524.98402 MHz .97 dBm -25.03 dB 850.000 MHz 860.000 MHz 100.000 kHz B850,36464 MHz -35.53 dBm -22.59 dB
T
I 1 P

Sporton International Inc. (ShenzZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 24, SEP.2024 03:3417

Date: 24.SEP.2024 03.46:04

|l 5 um mVJ
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbhwiGhack AT | SPURIHECHBEKABS_ Ty L}
Line _$PURIOUS INE_ABS PA ‘\- Line _$PURIOUS_LINE_ABS, PASES {\
10 dBm ‘ 10 dBém T
0 dm ! 0 dem | ‘\
-10 dém llk -10 dem ﬂ
SPURIOUS_LTNE ABS_ \“'\« “l\
-20 dem T 20 dem 1
30 dem - -30 dBm
Iy ] o W17
T v
A i RARV N WL RSP WA VTN || Lot T L
=0 d_a_ri_.-.«-‘ P! -50 dBm u"‘-"h_)’\
-60 dam -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stap 839.0 MHz ||| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 520,42258 Mnz -42.86 dém -29.86 0B 254 D00 MIE | 849 PED Wiz 100,000 Kiz E EREEEIT 2155 cBm —aﬁl
523.000 MH2 | 694,000 MHz 200.000 kiz 823,35051 MHz -16.56 dém -3.56 dB 849,000 MHz 850000 MHz 200,000 kHz 849,00949 MHz -17.31 dBm -4.31 dB
£24.000 MHz 539.000 MHz 100.000 kHz 62484665 MHz 22.49 dBm ~7.51 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -44.65 dBm -31.65 dB
T
I - i 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
ﬂ%’ Sp um v
Ref Level 23.00 dBm  Offset 14.00 d@ Mode Auto Sweep Ref Level 23.00 dem  Offset 14.00 dB Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 avgPwr
20 dbiniFhack | SPURIRHECHBEKABS T
Line PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASS
10 dBm 10 dBm
o e Sy I o R e A e o,
dBm T |
-10 dem \ -10 dBm &
SPURIOUS_LINE ABS_ \
-20 dBm L,\ -2p dem L
-30 dam ﬂ q\ 0 dem T
da e -40 dBm t‘—\‘
\
50 dem 50 dBm
-60 dém -60 dBm
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts stop 839.0 mHz || Start 834.0 Mhiz 3003 pis Stop 860.0 Mz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MRz 523,000 MHz 100,000 kHz 522,01608 Mhz -35.57 dBm -22.57 0B 534.000 Mz 840000 MHz 100,000 Kz 342 50301 MHz 464 dbm 2516 0B
£23.000 MHz 824,000 MHz 200.000 kHz 823,97952 MHz -28.95 dém -15.35 dB 540,000 MH= 850,000 MH2 500,000 kiz 24902048 MH= 3044 dBrm 1744 dB
824.000 MHz £39.000 MHz 100.000 kHz 827.57393 MHz .67 dém =25.33 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.75425 MHz -36.32 dBm -23.32 dB
i ] L il ]
Dete: 24.5EP.2024 03:39:45 Date: 24 SEP.2024 03:51:34
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24, SEP.2024 03:35.23

I o
@ ] um v
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 7.3 | SPURIMECHBEKABS_ VT
Line _$PURIOUS INE_ABS PA %. Line _$PURIOUS_LINE_ABS PASES {\
10 dBm ‘\ 10 dBm ‘
0 dém 0 dem
| Jr k
-10 dBm fA “fl\ -10 derm { VL
SPURIOUS_LINE ABS_ J.J‘
-20 dem Hi %"\\ -20 dBm ' i
30 dem 30 dBm—t
W
o ~ hy I | | | .
2 > ] o
A A A A WL AT WS VN Lt A anad L L
50 derm: e -50 dem iy
-60 dam -60 dem
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz ] (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 520,39061 MHz -43.05 dem -30.05 de 534,000 MHZ 849,000 MHZ 100,000 kA2 E,;g‘ﬁ iz 5510 dbm _7ml
823.000 Mrz | 82+4.000 Mz 200.000 kiz 829 9A352 Mz -16.28 dém -3.28d8 849,000 MHz | 850,000 MHz 200,000 kHz £49,00050 MHz -16.37 dBm -3.37 dB
824.000 MHz £39.000 MHz 100.000 kHz 82486164 MHz 22.48 dBm -7.52 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -47.64 dbm -34.64 dB
.
I - i 1 e

Date: 24.SEP.2024 03.47:10

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, SEP.2024 033840

a»
ﬂ%’ Sp um v
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbpitdhack | SPURIME CHYEKABS AR
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASS
10 dBm 10 dBm
od s N SN AN A e A ey 0 EFWM At e - R & and nadeaal
dBm ) ]
|
-10 dBm \‘ -1 dem L
SPURIOUS_LINE_ABS_ |
-20 dem LL -2p dem -
-30 dBm o -él] dBm: \1
] g
L -40 dBm
<50 dem: 50 dBm
-0 dem 60 dBm
-70 dBm 70 dem
Start 815.0 MHz 3003 pts Stap 839.0 MHz ||| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,07203 MHz -34.76 dem -21.76 06 534,000 MHz 840,000 M2 100,000 Kz B41.26024 MHZ 455 dbm ~28 45 0B
823.000 Mrz | 82+4.000 Mz 200.000 kiz 823,55251 MHz -28.53 dém -15.63 d8 849,000 MHz 850000 MHz 200,000 kHz 849,03147 MHz -30.33 dBm -17.33 d8
824.000 MHz 839,000 MHz 100,000 kHz 926,.48002 MHz 4.18 dBm -25.82 dB 850.000 MHz B860.000 MHz 100.000 kHz 850.09491 MHz -35.40 dBm ~22.40 dB
T
I 1 i

Date: 24 SEP 2024 03:50:28

Sporton International Inc. (ShenzZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807B

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

= s um mVJ
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 rSGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dbimi o = | SPURIHECHBEKABS_ Ty |
Line _$PURIOUS INE_ABS PA ‘%. Line _$PURIOUS_LINE_ABS PASES f‘
10 dem l 10dBm } .
0 dém \ 0 dem \
-10 dBm il -10 dem Jd '\
SPURIOUS_LINE ABS_ il \'\,\ r |
-20 dBm - U»«\ -20 dBm - u‘
-30 dBm ’ -30 dBm. ff’
n
40 dam f\!‘ i P ﬂ ~4dgam— J" Iﬂ il /
I A S, ww—J LJ I\ M N e s I i) Y Ig,,w; S
-50 dBm—1——f = -50 dBm 'LJM_J\L_
-60 dam -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 839.0 MHz | ||[Start 834.0 MHz 3003 pts Stop 860.0 MHz
[Spurious E'“issi"'i'; | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 520,45455 MHz -44.07 dem -31.07 d& 534,000 MHZ ﬁ%ﬁfmz 100,000 kA2 84—;‘@ iz 20,59 dBm _gml
523.000 MH2 | 694,000 MHz 200.000 kiz 823,35650 MHz -19.12 dém -6.12 di 849,000 MHz 850000 MHz 200,000 kHz 849,00450 MHz -17.05 dBm -4.95 dB
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Conducted Spurious Emission

LTE Band 26 / 1.4MHz
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LTE Band 26 / 3MHz
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